L ® ILLUSTRATED PARTS e PARTSLIST =~

TRANSMATIC
'FRONT

i and Instructions Carefully

ENGINE
" TRACTORS

-~ Model Series
¥ - 620 thru 669
. Lawn Tractors

IMPORTANT!

Record the Model No. and Mfg. Code which

appear on your unit in the space below. You

. , , must have these numbers, along with the date
T e of purchase, in order to recéive warranty or ser-

| i_;MEET‘s’ ANS! SAFETY STANDARDS
Important: | - | mopELNoO. MFG. CODE |:
Read Safety Rules BN O :

o

| ont or near any unimproved forest-covered, brush-covered or grass-covered land unless the
engine’s exhatrst system is equipped with a spark arrester meeting applicable local or state

the operator. o

- Resdurces Cade). Other states may have similar laws. Federa! laws apply on federal lands.
¥ A spark arrester for the muffier is available through nearest engire authorized sdrvice
dealer or contact the service department, P.O. Box 360800, Cleveland, Ohio 44136. .

e ottt et bttt

WARNING: This unit is equipped with an intemal combustion engine and should notbe ussd

laws. (ff any). If a spark aester is uséd, it should be maintained in effective working onderby
" FHin the State of Caiifomia the above is requifed by law (Section 4442 of thé Calffornia Public




‘This ifstruction manual covers various modeh.
| and all specifications shown do not necessarily

“apply to yout model, Specitications subject to
change Without hotice or obligation. ‘
b T —




X ;" p.m
L ol
1 | 7310220 - Steedng Wheel Cap ;™
2 | 12-0237 Hex L-Nut 5/16-24 e
3 |736-0242 . " | Belleville Wash. 345" |, D _
4 |731-0805 ’ Steering Wheel (3 Spoke) -~ ok
731-0806A Steering Wheel (4 Spoke B D \ _
5 {731-0559 | . Steen Bellow—-4 5‘ (Style 2, ‘ .. | - (Chrome-—Optional)
3,5,7,8) - 7341803 | "tv- ;Spom Hub Cap. (Gmy—-
731-0954 Steenng Bellow—9 (Style 0,4, T 2 | Optional)
- . 6,9 _ 734-1612 SpokedHubCap(Baba-
6 | 737-0280 ’GreaseFim (Opt:onal) ' S Optional)
7 |741-0356. | Flange&an .890 1.D. x 38| 714-0470 - | Cotter Pin 1/8° Dia. x 1.25™
i - 1.36 0.D.A(S 923578) 39 736-0187 "¢+ | Fr-Wash; .640"{.D.x 1.24"
[ 9 }17198A | _N - { RetainerPlate..” e i 0.D.
10 | 738-0141 Shoulder Bolt 437“ Dia. x 40 726-0214 Push Cap 5/8" Dia. Rod
.35 Lg. 5/16-18 Thd. | 42| 712-0446 Hex Jam Nut 3/8-24 Thd.
11 | 7100152 Hex Bolt 3/8-24 x 1.0 Lg 43 | 710-0538 | Hex L-Bolt 5/16-18 x .62
; ‘ 1 (Grade5) - - 44| 736-0119 L-Wash. 5/16" 1.D.* .
. 13 | 750-0535 Spacer .380° 1.D. x 625“ 45| 7360343 Fl-Wash. 33'|D.x1 25"
0.D.x.227 - . . A : O.D. .
14 [736-0169 | L-Wash. 3/8"1.D.* =" . - 46 | 750-0532 Spacer (Plastic) -
15 |710-0726 | Hex Wash. Hd. Self-TapScr 47 | 712-0214 -Hex Cent. L-Nut 3/8-24 Thd.
16 {711-0788 | Steering Drag Link 48 | 736-0169 L-Wash. 38" 1.D.*-
- 17 | 17621 Front Pivot Brkt. 49| 712-0158 Hex Cent. L-Nut 5.16-18 Thd.
18 | 738-0527 Shoulder Bolt .498" Dia. x 50} 736-0119 ' L-Wash. 5/16" L.D.*
2.04 Lg. 3/8-16 Thd. 51| 717-0622A| | Steering Gear Segment
19 }712-0798 Hex Nut 3/8-16 Thd." 62| 741-0225 Hex Flg 634 14.D.
20 | 736-0169 .{L-Wash.3/8"1.D." -+ . | 63| 736-0187 Fl-Wash. (Ir-’iardened)
21 | 712-0237 | Hex Cent. L~Nut 51 6-24 ; 54| 7380743 Steering Shaft »
“Thd. - v 57} 710-0837 Oval Hd. Cr.—Sunk Scr.
22 [ 16481A Steeri Arm Front Axle R #10 x5/8" Lg. (Style 2, 3, 5,
23 | 710-0772 Hex 5/16-24 x 2.00" R 2R 7,8) . o '
) Lg. (Grade 5) B 58| 736-0271 | ‘Wave-Wash. .32° I.D. x .62"
24 |741-0487A ‘N | Hex Flg. Brg. .6321.D." o oD.
25 [683-0002 | N |PivotBar Ass'y. , 69| 736-0187 Fl-Wash. (Hardened)
26 i Front Axle Ass'y.—L.H. 60 | 723-3018 Dr?%‘}.mk Ball Joint 3/8-24
27 7120241 Hex Nut 3/8-24 Thd.* ,
28 |736-0169 L-Wash. 3/8" 1.D.* 61| 736-0607 Ext. L-Wash. 5/1 6" L.D.
29 |723-3018 Ball Joint 3/8-24 Thd. | 63| 727-0425A Spnng Clip (Used w/Spoked
30 | 747-0753 “Tie Rod (Adjustable) / : . Hu :
747-0861 N |} Tie Rod (Non-Adjustable) 64 | 736-0356 Bell-Wash. .39" 1.D. x 1.38"
31 | 712-0711 Hex Jam Nut 3/8-24 Thd.* ' 0.D.
32 - Front Axie Ass'y.—R.H. 65| 731-1291 N Pivot Bar End Cap (Optional)
33 il Wheel Ass'y. Comp. 66| 710-0459 Hex Bolt 3/8-24 x 1.5° Lg. (Gr. 5)
34 b Front Wheel Rim Only T o
*For faster sefvice obtain standard nuts, bolts and washers locally.
if these items cannot be obtained locally, order by part number ,
and size as shown on parts list. .
: *FRONT WHEEL CHART
' 15%x8" 15" x 6 13" x 5" 15" x 6" 13" x 6"
Description wiPiastic Bearing | w/Plastic Bearing | w/Plastic Bearing | wi/Ball Bearing | w/Bail Bearing
Wheel Ass'y. Comp. 734-0863A 634-0022 734-1229A 734-1684A 734-1672A
Tire Only 734-0864 734-0864 7340208 - - 734-0864 734-1421
' Rim Only 734-09978 734-09978 734-1227A . 734-1685A 734-1685A
Bearing 741-0487A 741-04B7A 741-0487A 7410569 741-0569
Air Valve 734-0255 734-0255 734-0255 - 734~0255 7340255
| Grease Fitting 737-0280 - 737-0280 - 7370280 7370280
Front Axle Ass'y—L_.H. 17585 -17685 16480 17753 16480
FromAxleAss'y—RH 17584 17684 15840 17764 15840
mubrandomelsknpomm order number and is on the sidewall of tire) [i.e. Super Turf,
ortar e;bg.]part description (dee;ﬂptlon printed ) . Armstrong




IMPORTANT: Use only Original |
Equipment Manufacturer (O.EM.) | -
V-beits when replacing belts.
They are of special construction
(type of card, 'cord ‘location,
length, etc.). Use of V-belts other
than O.E.M. belts generally will
provide only temporary service.
For best results, use only factory
appraved parts.

- **REAR WHEEL CHART
Description 18" x9.50" | 18" x8.50" | 18" x6.50" | 20" x8.0" | 20" x10.0*
Wheel Ass'y. Comp. | 734-0817 734-0601 734-0592 | 734-1675 734-1084
Tire Only 734-0448 734-0516 734-0294 734-1596 734-1085
Rim Only 734-0603A 734-0603A | 734-0594 734-0603A | 734-0603A
4

Note: If brand of tire is impor-
tant, order by part number
and description {description is
printed on the sidewall of tire)
{i.e. Atmstrong Super Turd,
Goodyear Softrac, Carlisle
Turf Saver, eto.).




NQ. A
¥ I Hex Bott 5/15-18 x3.5" Lg
2 710—0726__* o - * (Used w/18" Wheels)
f 1 710-0176 | -~ Hex Bolt 5/16-18 x 2.76" 7
3 [725-0980 } ElqctrieGroundWire R " (Used w/20? Wheals). -+ -}
4 {712-0123 ‘| Hex Nut 5/16-24 Thd y 56} - -+ »; | Wheel Ass’y. Comp. 1.
& 7360119 .|L-Wash. /16" 1.D.* . .- . 1 .57 - | Wheel Rim Only S
6 117962 1 Switch Plate oo | 681 734-0255 | Air Valve (¢ ) -
7 | 736-0247 | Fl-Wash. 406" 1.D. x 1 25' | 59| 710-0627 | HexBou5l16-24 x.7 7 A
9 {750:0777 ‘|Spacer - -+ 61] 732-0454 Brake Retum Anchor |
8 |736< Ext. L-Wash. 1/4" ID. o 6217110768 Belt Guard Pin 1/4-20 Thd.,
10- | 710-1007 Hex L-Wash. Tap Scr. 3/8-16 x| 63 | 736-0275 Fl-Wash. .34°1.D. x 68"09.
| 1.5"Lg. (B&S) s 64| 710-0428 | Hex Bolt 1/4-28 x 1.25°1g*
710-0650 JHex Wash. Hd. TT-Tap Scr. 65 | 732-0568 | Bxt. Spring
1 5/16-18x7/8" Lg Tec.) 66 | 732-0384 - Ext Spring .62" 0.0. x 6.12"
11 | 17620C Lower Frame Ass'y. - - 67 1655_4A g anable Speed Torque
.12 | 7260235 Speed Clip. I AssY.
13 | 7120287 1Hex Nut 1/4-20 Thd.* o »16352A 4 V'ariablemed Torque Brkt.
.14 | 736-0329 L-Wash. 1/4"1.D.* e </ - Ass'y. (80" Deekrg)nty) -
15 1710-1012 Rib Neck Bolt 5/16-24 x .84" Lg. | 68 741-0419 Fla Bearing .
+ 16 [17893 : ] BeltGuard Brkt. Ass'y. 69| 714-0111 -+ Cotter Pin 3/32 S 1
117 | 736-0242 'Bell-Wash. .345"1.D.x .88 | 70| 748-0234 | Shoulder Spacer .27" Lg. g |
1 18 | 712-0267 | Hex Nt 5/16-18 Thd.* ST T1 ] 747-0530A 3 Control Link
19 {710-0190 'Hex Bolt 5/16-18 x 4.0™ | 747-0512 _ | Speed Control Link (30" Deak
' 20 |714-0114 18q. Key 1/4*x 1/4* x 2.00" Only)
- 21 |756-0488 - } Engine Pulley + 721 741-0405 ~ | Truss Bearing .56 Dia. x 1.25"
.22 |736-0322 . Fl-Wash. 7/16" 1.D. x 1.25" 73| 720-0232 Shift Knob
' 23 17360171 |© = |L-Wash. 7/16" 1.D.* « | 74 7560437 | - Y Fl-ldier Pulley 325" x .75"
24 7100757 } 1 Hex Bolt 7/16-20 x . 50" Lg. - 751 656-0005 | : “V”-Pulley (Used w/18"
25 |754-0280 1 Variable-Speed Belt - ) T Is)
126 7100118 | | Hex Bolt 5/16-18 x .75" Lg. 656-0004 “V"-Pulley (Used w/20" !
27 [17963 ‘| Bearing Shaft Bracket Ass'y, : e Wheels) : R
28 |741-0591 } Flar?d Nytiner Brg. .63" 76 | 736-0427.- Bell-Wash. .56" I.D. x 1.125°
T x.6"Lg. 77| 712-3035 Hex Jam Nut 9/16-18 Thd.
29 |712-0241 4 Hex Nut 3/8-24 Thd.* 78 | 710-0539 Hex Bolt 3/8-24 x 1.75" L.g.
30 | 17643 Idier Bracket (Used w/20" 79 | 754-0370 Variable Speed Beit
" Wheels) 80| 716-0114 - Snap Rlng 56' Dia. ]
17684 idler Bracket (Used w/18" 81| 7360355 | . ‘| Fi-Wash. 1
v Wheels) ' 82| 717-0800A] N | Variable SPeed Pulley ;
31 |736-0169 | . L-Wash. 3/8° 1.D.* ' SR . Ass'y. 5" OD.
32 |712-0241 | Hex Nut 3/8-24 Thd.* | 83| 710-1223 Hex Bolt 1/4-20 x 3.5" Lg.
F 33 | 17629A Transaxie Support Brkt. 84 | 16354B Variable Speed Brkt. Ass’y.
34 | 732-0556 Ext. Spring .94* 0.D. x 7.58" 85| 732-0525 '| Comp. Spring—Clip
- 35 |714-0149B Inter. Cott-Pin - | 86| 17668 Axle Support Brkt—R.H.
1 36 |750-0802 Spacer .63" 1.D. 17669 Axie Support Brkt.—L.H i
39 |712-0138 Hex Nut 1/4-28 Thd. | ; : _ (Not Shown)
43 |710-0599 - | Hex Wash. Hd. S-Tap Ser. - 88 | 725-1426 Solenoid a
1/4-20 x 50" Lg. 89| 17630 Shift Lever Bracket
44 |17715A Clutch/Brake Pedal Ass’ y. 90 | 736-0414 Teflon Washer .565" 1.D.
45 | 738-0117 - | Fl-Wash 93 | 725-3169A Safety Switch (Clutch)
48 |710-0351 | Truss Mach. Scr. B-Tap Scr. 94 | 7380755 Shid. Bolt 3/8-24 x 3.12" Lg
_ #10x .5" Lg. 96 | 748-0334 Transaxie Spacer {Used w/18
47 [17686A | Brake Rod Ass'y. : Wheels)
48 |735-0196 | Foot Pad 97 | 736-0105 Bell-Wash, .38" 1.D. x .88"
51 | 17705 ; Shift Lever Ass'y. 98 | 738-0569 Shaft .56" Dia. x 3.875" Lg. ;
63 |732-0264 } Ext. Spring .38" O.D. x2.5" 99| 736-0331 Bell-Wash. .39 .D. x 1. 12“ ‘
54 |732-0413 -Ext. 7.08" (Used w/20" 100 | 736-0256 Fl-Wash, .64" 1.D. x .04"
v . Wheels 101 | 714-0470 Cotter Pin 1/8* Dia. x 1.25" !
732-0842 | ‘Ext. Spdng 7.33" (Used w/18" 102 | 710-0604 Hex Wash. Hd. 8cr. 5/16-18
’ - Wheels o - x .82 L.




; m‘ NO. \.' i : . i Sy
103 F734-1504 |, | Hub Cap (Gray : “Bell-Wash. 265" LD, X 75" :
t = |7sa-1614 o0 f 13 Shift Lever Link Ass'y. ¢
106 {7100323 | | ‘Muffler (Rafer 0 Style Sheet) | -
| IR EN 75'Lg o 1415 7380140 | ;Fl-Wash 385" 1.D. x 62"

{108 17140470 | "I Cotter Pin 1/8" Dia. x125' | 117 | 727-0425A] . . Spring Clip (Used w/Ref. #103) | |
1109 1711-0198 | " * | Femule ‘1118| 7360607 | ' | Extornal L.Wash. 5/16"1.0. “
119 ?10-03’76 He(x Bolt)5/16-18x1 0" Lg~— [119] 710-0650 Hex Wash, TT-Tap Scr 5/16-18

. A ) R (s X 75.

11 {7100995 | 7 [Hex Bot 1/4-28 x 50'1.9 120 | 17840 i ‘TransaxleMtg Brkt |

PARTS LIST FOR FRONT ENGINE LAWN TRACTORS

fner.| PART
Pwa ] 'mo. CODE DESCRIPTION 1
T [710-08924 | _ Tru;g l\tach Ser. 1/4-20x
. e "Lg
2 16195 | 5-Speed Selector Plate
16236 6-Speed Selector Plate
16194 : -} 7-Speed Se!ector Plate

3 }720-0218 1:ShiftKnob~ = : '

4 [16192A l;;eed Selector Lever Ass‘y ’
& }736-0192 Flat Washer .53" I.D. x .93
- 6 |711-0198 Ferrule 3/8-24 x .37" Dia.

. 7 }738-0155 1 Shoulder Bolt

8 [747-0503A Speed Control Link

8 [714-0111 -Cotter Pin 3/32" Dia. x 1.0**
10 |736-0226 Fl-Wash. .469" L.D. x .88"
11 }736-0119 L-Wash. 5/16" |.D.*
12 1712-0267 Hex Nut 5/16-18 Thd.*
14 |732-0303 , %pnng .38"0.0.x3.18" Lg.
17 |736-0140 Wash. .385" |.D. x .62"
19 |736-0329 L-Wash, 1/4" 1.D.*
20 |712-0287 Hex Nut 1/4-20 Thd.*

- PARTS I.IST FOR FRONT ENGINE LAWN TRACTORS

R”':',F"r PeaT | cope DESCRIPTION

1 |732-0845 Compression Spring

2 |712-0267 Hex Nut 5/16-18 Thd.”

3 [736-0119 | L-Wash. 5/16* 1.D.*
4 117956 Shift Lever Support

5 |711-0198 Fertule 3/8-24 Thd.
6 |747-0787 Speed Control Rod

7 1750-0662 Spacer 1.56" Lg.

8 |736-0253 Be(ll)-vgash 505" I.D. x 1"
9 |736-0300 Fl-g%sh. 385" I.D. x .87"
10 |17888A N | Speed Selector Lever

11 [720-0232 shift Knob

12 {750-0813 | N | Spacer 1.46"Lg. ‘
13 |736-0242 | Beg\gah “1.0.x.88" |
14 |710-3056 Hex Bolt 5/16-18 x 3.25" Lg.
15 7140111 Cotter Pin 3/32" Dia. x 1"

16 |736-0226 Fl-Vgach 469" 1.D. x .88"
17 |736-D418A Fl-Wash. 34"|D x2.25‘

B R N




MOd,e|$ 620 thru 659 X

“@ 4

D S '
PARTS LIST FOR FRONT ENGINE LAWN CTORS -

?{E{' P"Ag‘l' CODE | DESCRIPTION :gF PNAg'I' CODE DESCRIPTION
1 1736-0159 Fl-Wash. .344" |.D. x .875" 38| 710-0118 Hex Bolt 5/16-18 x .75" Lg.*
2 1710-1208 | N Hex Wash. Hd. Tap Scr. | 39| 176228  |638/N | Upper Frame—R.H. ‘
5/16-18 x 3.25'389. Lot 411 7120798 Hex Nut 3/8-16 Thd.*
3 | 7380155 Shid. Bolt .437" Dia. x .162* 42| 732-0581B| - Extension Spring 5.31" Lg.
4 |738-0145 Shid. Bolt .50° Dia. x .84" 43 | 731-1200 Battery Cover
5 }736-0141 ‘| Spr-Wash. .445" |.D. x .75 44 | 725-0514A| 12-V Battery
6 | 15607D Seat Pivot Bracket 45| 17623 - | 638 | Upper Frame—LH. ‘
7 | 751-3071 | FuelCap - 446 — Shift Cover (Refer to Style
8 | 751-0553 Fuel Tank ' : Sheet) :
9 | 726-0209 Tie Strap 471 725-1643 | N Reverse Safety Switch
10 |1751-0535-15 Fuel Line , 48 | 726-0279 Insulator Plate '
11 | 726-0205 Hose Clamp 49 | 17951 Seat Pivot Brid. Support—L.H.
12 | 712-0138 Hex Nut 1/4-28 Thd. 50| 17953 Hitch Plate
13 | 712-0287 Hex Nut 1/4-20 Thd.* 51| 7120267 Hex Nut 5/16-18 Thd.*
14 | 736-0329 f L-Wash. 1/4° 1.D. 52| 736-0119 L-Wash. 5/16" 1.D.*
16 | 732-0672 Compression Sprin 53] 17239A Seat Lift Brit.
21 | 738-0526 Running Board R 54| 757-0345 Seat 8-7/8" High
22 | 710-0227 Hex Wash. Hd. AB-Tap Scr. 757-0338 Seat 10-5/8° Hi
~ #8x.50" Lg. 757-0350 Seat 141/4" Hig
23 }726-0139 Speed Nut #10Z | 55| 17950 Seat Pivot Brid. Support—R.H.
24 {17621 ' Front Pivot Brkt... - - - -~ - | 56| 7380296 | = | Shid. Bolt .437" Dia. x .268"
25 [ 710-0623 Hex Tap Scr. 3/8-16 x .75" 57| 725-1303 - | Spring Switch
26 | 710-0726 Hex Wash. Hd. AB-Tap Scr. 58 | 722-0160 Bushing
5/16 x .75 Lg. 59| 710-0650 Hex Wash. TT-Tap Scr. 5/16-18
28 | 710-0134 Carriags Boit 1/4-20 x .62"* ' ' x 7/8" 'i?
29 | 17770 Running Board (R.H. & L.H.) 62| 726-0320 Insulator Nut Plate
30 | 761-0168A Blade Brake Ass'y. 63| 725-1439 Safety Switch (Seat)
32 | 731-0909 Rubber Foot Pad—L.H.** 64 | 7320674 Battery Tray
731-0910 Rubber Foot Pad—R.H.** 65} 17852 - N | Battery Tray
723-0422 Abrasive Foot Pad** 66| 710-0351 Truss Mach. B-Tap Scr.
33 | 710-0323 Truss Mach. Scr. §/16-18 x : : #10x 5" Lg.
75" Lg.” 67| 7480347 | N | Spring Spacer
34 | 17620C N | Lower Frame 68| 710-1221 | N | Pan Hd. Cutting Ser. 5/16-18 x
35 | 736-0169 L-Wash. 3/8* 1.D.* | 75" L.
36 | 726-0278 Insulator Boss Plate 69| 710-0412 Hex Bolt 1/4-28 x .75" Lg.
37 | 736-0463 Fl-Wash. .26" 1.D. x .625" O.D.
“*Optional Parts 7

e R s, BRI i At L e g




E ]

- [IMPORTANT: A model label appears on

appears on your transaxle, use this illus-

refer to pages 10 and 11.

the transaxle housing. If 618-0002]

trated parts list. For model 618-0073

e ot el

SINGLE SPEED TRANSAXLE~—R.H.
MODEL 618-0002




e

N

Models 620 thru: 669 -

- PARTS LISTFOB o
SINGLE SPEED TRANSAXLE 'RIGHT HAND 010-0002
REF.| BART | ' REF,| _PART .
NO}] MO GOBE . NO. | NO. CobE | v
¥ 73240614 34| 7190308-| . | Lower
2 |71¢-0108 Bini R 1.35].7180150 1. Anti-Rotation Beidt. . 4
3 |790-0854 | ‘ t'1/4-20 X' g.* = {738] 7120273 Hex Nut 5/16-24 Thd.
4 [71Q-0809 Hex Tap Ser. 1/4-20x1.25"l.g 391°736-0371 Fi-Wash, [344°1.D. x 875"
S | T17-0764A -1Upper Housing . - co T 0.D.
6 HexTT-Tap Scr 1/4-20x 75" 40| 717-0700 Actuating Army
Lg. | 41):761-0198 Brake Yoke
8 |711-0861 Wput Shaft | 42 |-717-0682 Puck Plate -
9 |721-0178 |  Square Seal 5/8" 1.D. -43 | 717-0678 Brake Puck -
1G [ 736-0335 _TtuustWasherSlB‘lD x 44 1-717-0538 Axle LH. Ass'y.
1.25 O.D.. 45| 7170677 Brake Disc
1 |[717-0633 Pinion input 14T 46 | 741-0337 Flange 5/8"1D. x
12 |716-017% Retaining Ring : | 15/16" Lg.
13 |717-0758 | Drive Shaft , 47 | 714-0161 Woodruﬁl(eyaﬂsxSBHT
14 {741-0336 'Flange Brg. 5/8° 1.D. x 3/4* 48| 717-0754 Shift Fork Assly.
- h 49 | 741-0862 BallDetent.ZSO"Dia.
15 [736-0335 | Fi-Wash. 5/8" I.D. x 1.25" 50| 732-0863 Spring Detent
16 |717-Q757 | ?BevelGeaMZT 51 ,714—0169" #QHLPmKoyahs'xsu'
17 [717-0667 | Clutch Collar Alreaed o Diac HT
18 5717' Miter Gear 151’(HD) 52 741-0335" NeedIeBrg 518'!.0.:1/2'
19 [716-0184" b~ Snap Ring ’ ‘ tg. - :
20 |7410589 | : . |Thrust Bearing 53 710-0& HexBolt1I4-20x1 .00"
21 |710-0862A | Pan Head Scr. 1/4-20 x 50" 54| 736-0349 Fl-Wash. 58" 1.D.x 1" O.
Lg. w/Patch , : : x.020 Thk. . -
22 |717-0539 Axie R.H. Ass'y. 65| 741-0343 _ Aduatthmsns"Dna
23 |741-0340 SIeeveBeanng 3/8" I.D x 56 710—1206 | Hex Wash Hd. Sqlf-Tq:Su
1.0°Lg. - - : ~ 1/4-20Thd.
24 [7210179 Oil Seal 3/4' L D 57 717-0767 Diﬁerentnal Gear 72T Ass'y.
25 }750-0827 Axle Space : . w/Beari
26 }736-0445 E H—(V\)l%sh 760'|D x15" 58 |- 736-0349 anzagl'}hk __I.D.x1“0.D.x
27 |711-0918 Cross Shaﬂ 736-0495 Thrust Wash. §/8°1.D. x 1*
28 |717-1252 Differential Can Ass'y. » T 0.D. x .025" Thk.
29 — Part of Ref. 28 _ 60 - Washer (See Below)
o = I Washer (See Below) —| 737-0148 Grease—Sheli (15 0z.)
33 |738-0445 Fi-Wash,. .760' 1.D0.x15°
0.D. :
”MNO.SZ 7364)495111rustWash 5/8"le 1 0.D. x.025“Thk.
7360336 Fl-Wash. 5/8° 1.D. x 1" O.D. x .030" Th
736-0494 Thrust Wash. 5/8" 1.D. x 1* O.D. x ,035" Thk.
736-0337 Fl-Wash. 5/8" 1.D. x 1" 0.D. x 040 Thk
“*Ref. No. 60 736-0492FI-Wash 76°1.D. x1.5'OD x’010'1'hk.
736-0493 F-Wash. .76" 1.D. x 1.58" O.D. x .020" Thk.
7360351 Fi-Wash, .76" 1.D. x 1.6" O.D. x .030" Thk.
736-0448 Fi-Wash. .76° 1.D. x 1.5" OD X 060" Thk.




MIPORTANT: A model label appears on

the transaxle housing..if 618-0073 r
appears on your transaxie, use this #lus-
trated parts list. For model 618-0002

refer to pages 8 and 9.

10

" SINGLE SPEED TRANSAXLE-—R.H.
MODEL 8180073

AT




§ o a -
’; L ’ & v
MG d ls 620 th 1660
- PARTS UST Foni{*“*-w&w
o SINGLE SPEED 'rnmsAxua RIGHT HAND 618-0073
| RER.| PART . : 1 o
o' | et | cone nascmmu “,,Si T N
1 17320614 .. | Wire Ring . n | 341 7180 .-{ Lower Housing
2 (7160171 ] | taming-—Rng 85171 |- Anti-Rotation Brkt. -
3 |710-0854 ‘IHex Bolt 1/4-20 x 1.75" Lg‘ 138 1+712- 1 Hex'Nut 5/16-24 Thd.
4 |710-0809 Hex Tap Scr. 1/4-20 X 1.25' Lg -391.736-0371 Fl-Wash. .344" 1.D. x .875"
5 |719-0314 | N Upper Housmg T PR T - 0.D.
8 |711-0861 input - 40 T17-0700 | Actuating Arm
10 |736-0335 Thrust Washer 5/8' 1.D. X oo b 41} 761-0198 | Brake Yoke
! .| 125"0D. - - " 427 717-0682 Puck Plate
f 11 | 717-0633 Pinion Input 14T - ‘43 | 717-0678 Brake Puck
12 |716-0171 _ | Retaining Ri 44| 717-0538 = | Avde LL.H. Ass'y
13 |711-0943 N {Drive Sh H. Brake 451 761-0202' | N Brake Disc
14 |741-0336 e Flange Brg. '5/8" 1.D. x 3/4" "46 | 741-0337 | ‘ Flansg/?GB?bmg 5/8" I.D. x
Lg.* 1 "Lg.
15 |717-1362 | N  [Bavel Gear 42T Small L.D.. 48| 611-0011 Shift Fork Ass'y
16 |717-1363 | N |BevelGear42T Largel.D. . | 49| 741-0862 Ball-Detent .250" Dia,
17 |717-0667 Clutch Collar : 50| 732-0863 Spring Detent !
18 |717-1020 Miter Gear 15T (H. 6 ) " 51| 714-0169 #9 Hi-Pro Key 3/16" x 3/4*
19 |716-0184 Snap Ring , . Dia. HT ' _
.20 }741-0589 - | Thrust Bearing - 52| 741-0335 Needle Brg. 5/8° 1.D. x 1/2"
421 |710-0862A| . - |PanHead Scr. 1/4-20 x 50' B R Lg. ,
| Lg. w/Patch 54 | 736-0349 Fl-Wash. §/8" 1.D. x 1*0.D.
22 |717-0539 Axe RH. Ass’y. ¢ . o x .020 Thk.
23 |741-0340 Sleeve Bearing 3/4"J D.x 55| 741-0343 | Actuating Pin 5/16" Dia.
1.0°Lg. . 56 | 710-1206 Hex Wash Hd. Self-Tap Scr.
24 |721-0179 Qil Seal 3/4" |.D. N\ .- 1/4-20 Thd.
25 |750-0767 | N Axle Spacer 57| 717-1364 | N | Differential Gear 58T A
26 |736-0445 Fi-Wash. .760" |.D. x 1.5" 58 | 736-0349 Fl-Wash. 5/8" 1.D. x 1" O.D. x 4
‘ O.D. .020 Thk.
27 |711-0918 Cross Shaft ‘736-0495 | | Thrust Wash. 5/8"1.D.x 1"
28 |717-1282 Differential Can Ass'y. ‘1 '0.D.x.025% Thk.
2 | — Part of Ref. 28 _ 60 s a3 | Washer (See Below) - 1
32 il Washer (See Below) ~—yt 737-0148 Grease—Shell {15 0z.)
| 38 |{736-8445 Fl-Wash. .760" I.D. x 1.5" O.D :
**Ref No. 32 7‘36-0495 Thrust Wash. 5/8" I.D. x 1" O.D. x .025" Thk
736-0336 Fl-Wash. 5/8° 1.D. x 1 0.D. x .030" Thk.
‘ 736-0494 Thrust Wash. 5/8" 1.D. x 1* O.D. x .035" Thk
i 736-0337 Fl-Wash. 5/8" [.D. x 1* O.D. x .040" Thk.
**Réf. No. 60 736-0492 FI-Wash. ;76" 1.D. x 1.5" O.D. x .010}1'hk
' 736-0493 Fi-Wash. .76" 1.D. x 1.5" O.D. x .020° Thk.
736-0351 Fl-Wash. .76" .D. x 1.5 O.D. x .030" Thk.
736-0445 Fi-Wash. .76" I.D. x 1.5" 0.D. x .060" Thk. -

1"




) S
N v B

PARTS LIST FOR FRONT ENGINE LAWN TRACT ORS

| R PART | cope | ... . DESCRIPTION . - .. |Rer-) PART  lcope | . DESCRIPTION
| 1 | 09735A Connecting Rod 25 '726-0272 : Clamp
i 2 | 17640 Pivot Link Ass'y.—L.H. 26 | 738-0526 Running Board Rod
! . 3 117641 Pivot Link Ass'y.—R.H. 27 t 710-3007 Hex Wash. Hd. Tap Ser.
| b 4 [17710 Deck Hanger Link Ass'y. 28| 14802A | | Link Deck Lift Ass'y.
5 | 14800A Deck Hanger Link Ass'y. 29! 711-0723A| 'Adj. Ferrule 3/8-24 Thd.
6 | 14804A Deck Hanger Link Ass'y. 30! 17712 - |- Adj. Deck Lift Link
- 7 1748-0331 Shid. Spacer .318"° |.D. . 31| 712-3066 Hex Nut 1/2-20 Thd. (Gr. 5)
. 8 | 736-0264 Fl-Wash. .344" .D. x .62" O.D. 32| 711-0841 | . | Lift Link Adjuster
. 9 |736-0119 ' L-Wash. 5/16" LD.* 33| 17637A N Lift Shaft Ass'y.
10 | 712-0267 Hex Nut 5/16+18 Thd,* .| 84| 725-0803C | Safety Switch (Deck)
12 [714-0470 | Cotter Pin 1/8" Dia. 35| 7140145 | inter. Cotter Pin 3/8" Dia,
13 | 736-0256 Fl-Wash. .635" 1.D. x 1.0" O. D.» | 36| 732-0637 | Extension Spring
14 | 732-0412A Deck Lift—Downt Stop (incl. ~ | 37| 17636A Stabilizer Bracket
Ref. 15)1 38 | 738-0670 Shaft 1/2" Dia. x 10.28" Lg.
15 | 08540 Knobt 39| 732-0638 | Extension Sprin
. 16 | 710-0604 - | Hex Wash. TT-Tap Scr. 40 | 720-0233 | Grip (Lift Handle
; : 5/16-18 x .75" Lg 41| 17675 Deck Lift Handle Ass’ y
i L 17 | 748-0176 Fla Brg. .63" | 42| 738-0669 Shaft 3/8" Dia. x 9.34" L,
‘ 18 |710-1238 N Hex ash Hd Scr. 5/1 6-18 - 43 | 747-0598 Disengagement Rod
! ‘ _ x 875" Lg. 44| 17624 Stabilizer Shatft Ass'y.
2 28 710-0118 Hex Bolt 5/16-18 x .75" Lg. 45| 732-0556 Extension Spring 7.58" Lg.
| 17730 index Brkt. 46| 17623 Upper Frame--L.H.
‘ 21 [17622B N | Upper Frame—R.H. 47| 741-0313 - Flange Brg. .632° 1.D.
23 | 736-0267 Fl-Wash. .385" I.D. x .87° O.D. 48| 17128 Spring Retalner Brkt.
24 |736-0160 Fl-Wash. .531" 1.D. x 93" O.D. I
‘I‘Ophonal

12




3

DECk “C” | 30" Rear Discharge Mowing Deck
‘Model 600 Series Front Engine Lawn Tractors

: ,LIM, Corrov
M) - Q4 356 —

<
‘ 55/;

Connector to 2\

Wire Harness

NOTE: Specifications subject to change without
notice or obligation.




3 o

ASSEMBLY INSTRUCTIONS

WARNING: Do not operate your unit
unless the chute deflector has been

properly installed.

ATTACHING THE CHUTE DEFLECTOR

Secure the chute deflector to the deck by placing the

large hairpin clip in the chute deflector bracket,
<+ |ocated on the rear of the deck. See figure 1.

FIGURE 1.
PARTS LIST FOR 30" REAR DISCHARGE MOWING DECK
':‘E;' Pﬁg_'r CODE DESCRIPTION i Par  lcooe | DESCRIPTION
1 {712-0318 Hex Jam Nut 5/8-18 Thd. 32 16708 Angle Hanger Brkt.
2 |{736-0158 L-Wash. 5/8" |.D. 35| 714-0174 Internal Cotter Pin
3 | 756-0444 5/8" V-Pulley .75" 1.D. x 7" 36| 731-0715 R.D. Chute Deflector
4 | 754-0328 “V"-Belt 37| 712-0158 Hex L-Nut 5/16-18 Thd.
5 |736-0231 Fl-Wash. .344" |.D. x 1.12" 38| 736-0271 L-Wash. .32" I.D. x .62" O.D.
0.D. 39 | 747-0474 90° Rod 5/16-18 Thd.
7 |710-0118 Hex Bolt 5/16-18 x .75" Lg.* 43| 712-0342 Hex Jam Nut 3/8-16 Thd.
12 | 16707A Hanger Bracket 44 | 711-0780 Stud 3/8-16 x 3.0" Lg.
13 | 15906 30" R.D. Deck Ass'y. 46 | 16710 30" R.D. Deck Ass'y. Comp.
14 1736-0119 L.-Wash. 5/16" I.D.* ' (Service)
15 [ 712-0267 Hex Nut 5/16-18 Thd.” 49 | 736-0160 Fl-Wash. .53" 1.D. x
16 | 742-0256A 30" High Lift Blade—R.H. .93" 0.D.1
17 | 748-0300 Blade Adapter 541 17869 Blade Brake Ass'y.t
18 | 736-0169 L-Wash. 3/8" |.D.* 55| 725-1558 Wire Lead
19 | 736-0217 L-Wash. 3/8" 1.D. H.D. 57 | 717-0916 Blade Spindle Ass'y. Comp.
20 | 710-0151 Hex Bolt 3/8-24 x 2" Lg. 58 17409 Hanger Brkt.—L.H. ’
21 1710-0624 Hex Bolt 5/16-24 x 1.5" Lg. 59 [ 17408 Hanger Brkt.—R.H.
{Special) 60| 750-0702 | Spacer .312" 1.D. x 1.46" Lq.
23 | 712-0123 Hex Nut 5/16-24 Thd.* 61| 710-0597 Hex Bolt 1/4-20 x 1" Lg.
24 | 710-0259 Hex Sems Bolt 5/16-18 x 62| 712-0107 Hex L-Nut 1/4-20 Thd.
62" Lg.* 63| 710-0116 Hex Bolt 5/16-18 x 2" Lg.
27 |710-0323 Truss Mach. Scr. 5/16-18 x 64 | 732-0657 Ext. Spring 22.36" Lg.
75" Lg.* 65| 12626 Blade Spacer (2 Req'd.)
28 | 725-0765 Electrical Wire 66 | 711-0404 Shoulder Nut
29 {710-0289 Hex Bolt 1/4-20 x .50" Lg.* 67 | 736-0232 Wave Wash. .563" 1.D. x .78"
30 | 725-0269 Safety Switch O.D.
31 | 712-0287 Hex Nut 1/4-20 Thd.* 68 | 747-0783 Deck Stabilizer Rodt

“For faster service obtain standard nuts, bolts and washers locally.
if these items cannot be obtained locally, order by part number
- NOTE

and size as shown on parts list.

Specifications subject to change without notice or
obligation.

1 Not part of deck assembly complete.




‘Model 038 | - f
‘1 9038 |

600SERIES

s e et mes s e Ab i b R S bt e e e o e




anateie. dnt

CHUTE DEFLECTOR
ASSEMBLY

A chute deflector assembly is provided to allow you
to mow without bagging the grass.

' Ole==a

Aithough the area of operation should
be completely cleared of foreign
objects, a small object may have been
overiooked and could be accidently
thrown by the-mower in any direction,
causing personal injury. Therefore, the
original straight chute with the chute
deflector asembly #ttached must be
on at all times when the grass catcher
" beg is not in use,
To mow without the grass catcher, you must attach
the chute deflector provided to the original straight
chute which wes on your mower. It is not necessary
to remove the rear discharge panel from the unit.

HEX LOCK NUT

FLAT WASHER

1. Attach the chute deflector to the original
straight chute with two truss machine screws

] 1/420 x 1/2" long. 4" fiat washers and hex

TRUSS MACHINE 7 <——  |ock nuts as shown in figure 18,

SCREW 2. Remove the grass bag, remove the curved chute
! and attach the straight chute with the chute
deflector. Secure in place using the hook latch

FIGURE 16 spring, and internal cotter pin at deck.




Model 038

.

PARTS LIST FOR GRASS CATCHER KIT MODEL 038 FOR 30" REAR DISCHARGE DECKS

[ReF. NEW [REF | NEW]|
No.| PARTNO. DESCRIPTION ART| NO.| PART NO. DESCRIPTION PART
1 7100376 | Hex Bolt 5/16-18 x 1.0” Lg."t 44 7100258  |Hex Bolt 1/4-20 x 62" Lg."
2 7360119 | L.-Wash. /167 1.D.°t 45 15803 | Catcher Side Frame Ass'y. - L.H.
3 7100376 | Hex Bolt 65/18-18 x 1.0” Lg.*t 48 7120267 | Hex Nut 5/16-18 Thd."
4 15970 Catcher Support Brkt - R.H. T 47 | 7360119 L-Wash. 5/16” |.D
5 1597 Catcher Support Brkt - L.H. t 48 7230208 | Hook Latch Ass'y.
61 7360119 |L-Wash 6/16”1.D.° t 0 7120107 | Hex L.-Nut 1/4-20 Thd.
7| 71202687 | Hex Mut /1618 Thd.* t £ 73680142 | Fl.-Wash. 38" 4.D.*
9 15638 Counterweight Support Brkt. 82 19030 . [ A.D. SenoneChute Assly
Ass'y. 83 7120123 | Hex Nut#/96-24 Thd.®
10 710-0883 |} Hex Boit 3/8-18 x 4.5 Lg.* o4 7380119 | L.-Waeh. /187 1.0.°
1" 736-0106 | Bellevilie Wash. .40” I.D. x .88" 188 420266 | Upsoer Sisde Disc
0D. = 8 | 7624270 | Lower Siade Disc
12 723-0387 38 Ibs. 87 | 7008 wm&n x 1.0 Lg.
13 7120267 | Hex Nut 5/16-18 Thd.* t R ' (Grade 8)»
" 7380119 | L-Wash. 6/16”1.D.° 1 58 7100162/ | Hex Beit 3/8-24 x 1.0” Lg.
18 15873 Counterweight Support Brkt. Ass’y. 59 7360280 | Fi.-Wesh. 39" 1.D. x 1.12"
16 16024 Tie Straptt . i - 0.0. |
19 15363 Catcher Support Brkt. - LH. 11 60 7350388 | Bell.-Wash. 39 1.D. x 1.38”
N 7110242 | Specer .38 1.0.x 1.0” 0.0. 6t | 730687 | Shid. Bolt. .50” Dia. x .360
x3Lgt &l . Spwe.
23 16364 Catcher Brkt. - R.H, 11 d 30" Blade Tip (4-Req'd.)
24 | 7100442 | Hex Boit| x 1.80” Lg.* o i Seecér .806™ 1.D. x .75" 0.D. x
26 |. 7600434 |Spacer 380" 1.D.x 477 0.0. x £ 8 1.28" Ly
10l ol 1 Fi.-Wash. 80" 1.D. x 1.25” 0.D.
26 05400 Linkage Sracket - i Cotter Pin.8/32” Dia. x 1.0” Lg.”
27 7120022 | Hex Jom Nug$/2-20 Thd. (.3 Hex Slotsed Nut 1/2-20 Thd.
28 738-0821 | L-Wash. 32 1.0.° , Biads Adapter
2 7100088 | Hox Salt 1580 x 1.0” Lg.* : wa-mx 50" Lg.*
3 7100608 | Curved Carriage Bolt 6/18-18 x e Wsﬂ l/420x 50"
e 1.78": i ]
3 749-0680 Gmmt’w Support Tuho L Chinsiw' Mounting Brkt.
32 7120267 | Hex Nit /3018 Thd. n Hex Mut 1/4-20 Thd.*
k<] 7380119 | L-Wah. #/16 1.0.° ; ] lhmrasu 1/4 x 62"
M 15008 Grase Qutshet Support Plate | ' Ag :
k3 15823 foer Pomad  inee R R Heok IMM'Y 7" Lg.
38 710-0699 Hex Wash. H Soif Tap. Scr. 1] -;?mww 1/4-20 x 60"
. m'.*‘ ) - et oy ??‘t 3 i \ '“‘ei’&( .
7 15001 Grass Cosshar 2 | SN il R O Chute Extension
38 749-0653 | Grass Catcher Hendie : ; TIBOSHE | Mex Buit 7/16-20x 1.0 Lg." 11
- E 764-0210 | Grass Catcher Bag Y9017 | L-Wash. 7/16” 1.D." tt
40 15992 Catcher Side Frame Ass'y. - R.H. 7920240 | Hex Nut 7/16-20 Thd.® tt
- a1 736-0175 | Spring-Wash. .270" 1.D. x .67 O.D. 710-0015 | Self-Tap. Scr. 6/16-18 x 1.0” Lg. Tt
x .028 7920107 | Hex L.-Nut 1/4-20 Thd.
42 7120107 | Hex L.-Nut 1/2-20 Thd 7360142 | FI.-Wash. .281" 1.D. x .50” O.D. x
43 7490651 | Bottom Cross Brace .083 l

“Common Hardware may be purchased locally.
tUsed on 500 Series riders only.
ttUsed on 600 Series lawn tractors only.

P . I R REI




=
o
Q
D
m.
0
N
(=]
—>
=
q
=.
o
=]
©

/28%

PARTS LIST FOR MODEL 600 SERIES LAWN TRACTORS

';'f;' P:g_r CODE DESCRIPTION
1 |725-0514A Battery
2 |725-1426 Solenoid
3 {725-1625 Fuse 7.5 Amps
4 }725-0634 Light Switch (Optional)
5 [725-0925 Ammeter (Optional)
6 |725-0267 Ignition Switch
7 {725-3169A Safety Switch (Clutch)
8 {725-1081 Electric Wire 30" Lg. (B&S)
725-1082 Electric Wire 36° Lg. (Tec.)
9 |629-0066 N Wire Hamess w/o Ammeter
(B&S)
629-0073 N Wi{_? Ha)mess w/o Ammeter
ec.
629-0076 N | Wire Hamess w/Ammeter (B&S)
629-0078 N | Wire Hamess w/Ammeter (Tec.)
10 [726-0197 Cable Tie
11 }725-0803C Safety Switch (Deck)
12 |725-0759 Safety Switch (Reverse)
18 |725-1649 N Soc;<et (Usedon Styles 0, 1, 6,
7
725-1650 Socket (l)Jsed on Styles 2, 3, 4,
58,9
14 1725-0963 Bulb (Headlight)
15 }725-1303 Safety Switch (Seat)
16 |725-0980 Ground Wire 7.5" Lg.
17 1725-1439 ‘| Safety Switch (Seat)

15




; R . E 3 ¥

Keep this sheet with your owner’s guide for ordering replacement parts.

Style 9 |

FORM NO. 770-7869G




Style 9

PARTS LIST FOR MODEL 600 SERIES LAWN TRACTORS

A

Rl o | cooe DESCRIPTION REF.| PART | cope DESCRIPTION
1 | 15821 Grille Mtg. Brkt.—L.H. 37 | 750-0218 Spacer .262" I.D. x .31"
2 | 15822 Grille Mtg. Brkt.—R.H. 39 | 16903A N Hood Plate
3 | 710-0118 Hex Bolt 5/16-18 x .75" Lg. 40| 710-1005 Hex Wash. Hd. Tap Scr.
4 | 710-0607 Hex Wash. Hd. Tap Scr. 1/4-20 x .5" Lg.
'5/16-18 x .5" Lg. 41| 731-1048A| N Dash
7 {710-0167 Carriage Bolt 1/4-20 x .5" Lg. 42 | 725-0925 Ammeter
8 | 710-0726 Hex Wash. Hd. Tap Scr. 43 | 831-0823A Throttle Control Box Ass’y.
5/16 x .75" Lg. 44 | 710-0919 Mach. Scr. #10 x .44" Lg.
9 | 17633A Support Bracket 451 746-0616A Choke Control 23" Lg.t
10 | 17300D Dash Support Bracket 746-0614A Choke Control 38" Lg.11
11 | 17324A N - | Rear Fender 46 | 746-0501 Throttle Control Wire 18.5" Lg.t
12 | 730-3000 Reflector (Optional) 746-0634 Throttle Control Wire 35" Lg.t1
13 | 17286 Transmission Cover 47 | 725-0267 ignition Switch
14 | 17308 ‘| Side Panel—R.H.1 48 | 725-0201 Ignition Key
17309 Side Panel—L.H. (Not Shown)t | 49| 731-1054A] N Hood
17458 Side Panel w/Foam—R.H.11 50| 17199 Cooling Fant
17459 Side Panel Ass'y. w/Foam—L.H. | 52| 16812 Muffler Heat Shield—Front
(Not Shown)t+ 53| 710-0323 Truss Mach. Scr. 5/16-18 x
15 |710-0286 Truss Mach. Scr. 1/4-20 x .5" Lg. . 75" Lg.t
16 | 710-0166 Truss Mach. Scr. 1/4-20 x 1.0" 54 1 725-0980 Ground Wiret
Lg. 55| 16813 Heat Shield Brackett
17 | 710-1026 Hex Wash. TT-Tap Scr. 1/4-20x | 56 j 736-0175 Spr. Wash. 1/4" 1.D.1
1.75" Lg. 57 |©710-0788 Hex Wash. Hd. Tap Scr. 1/4-20 x
18 | 750-0768 Spacer .26" 1.D. x 1.32" 1" Lg.t
19 | 710-0642 Hex Rolling Tap Scr. 1/4-20 x 58| 710-0294 Hex Bolt 1/4-20 x 3/8" Lg.*t
75" Lg. 60 | 710-0224 Hex Wash. Hd. AB-Tap Scr. #10
21 |731-0511-12 Trim Strip—12" Lg. x .5" Lg.
22 | 736-0329 L-Wash. 1/4" 1.D.* 62| 750-0709 Spacer .28" I.D. x .5" O.D.t1
23 | 712-0287 Hex Nut 1/4-20 Thd.* 63 | 721-0208 Exhaust Gaskett
24 | 726-0201 | Speed Nut 5/16" Thd. 64 | 16801A N Muffler Heat Shield—L.H.t
25 |712-0267 Hex Nut 5/16-18 Thd.* 65| 712-0147 Speed Nut #10-24 Thd.t
26 |736-0119 L-Wash. 5/16" |.D.” 69| 751-0464 Mufflert
27 {17410 Grille Ass'y. 71| 749-0814 Grille Support Tube
28 1731-1044 Headlight Lens 73 | 736-0607 External L-Wash. 5/16" |.D.
29 |731-0705 Headlamp Housing 76} 17782 Choke Retainer
30 | 725-0963 Headlamp 77 | 725-0634 Light Switch
31 | 725-1650 N Twist Lock Lamp Socket 78 | 736-3010 Fl-Wash. .406" 1.D. x .812" O.D.
32 |736-0242 Bell-Wash. .345" |.D. x .88" 79| 710-0258 Hex Bolt 1/4-20 x .62" Lg.
33 |712-0429 Hex L-Nut 5/16-18 Thd. 80| 783-0013 N Dash Fastening Tab
34 | 735-0126 Rubber Washer 81| 725-0157 Cable Tie
35 [ 17273 Hood Hinge 82| 16811 Muffler Heat Shield—R.H.t
36 |710-0599 Hex Wash. Hd. B-Tap Scr.
1/4-20 x 5" L.g.

NOTE: Mufflers for twin cylinder engines refer to owner’s guide.

tUsed with Single Cylinder Engine Only.
11 Used with Twin Cylinder Engine Only.



SUPPLEMENT = ™=

DATE: November 22, 1991

SHEET SUBJECT: Ropiscoment Pars -

————

[ 600 Series Lawn Tractors "
]®
Use this supplement sheet instead of your owner's gulde when order-
Ing a replacement front wheel assembly or related parts listed below.
* FRONT WHEEL CHART
. 15" x6" 13" x 8" 126" .| 1rxe |
Description w/Plastic Bearl w/Plastic Bearing | w/Ball Bearing | w/Ball Bear -
Wheel Ass’y. Comp. W—u 634-0067 €34-0060 '_ﬂaooo_'%
Tire Only 734-0864 734-0298 734-0884 734-1421
Rim Only 834-0024 634-0080 -~ 834-0081 634-0081
e Vare ey 734.0288 7340258 734.0288
4
Grease Fasng{Optonal] Y3752 TV BRLIL ST “F
Gresse Piug n70212 737-0212 — s i
Frort Axie Ass'y.—-L H. 17585 16480 . 17588 16480
Front Axie Assy.-R H. 17584 15840 17584 15840

NOTE: #drand of tre is imponant, order by pant number ang description (description is printed on the sidewall of
tire){1.0. Arnsirong Super Turl, Goodyear Sottrec, Carisé Turt Saver, ocl.

FORM NO. 770-6036Q




YOUR UNIT HAS BEEN EQUIPPED WITH PARTS OTHER THAN. THOSE
SHOWN IN YOUR OWNERS MANUAL. WHEN ORDERING REPLACEMENT
PARTS USE THESE PART NUMBERS:
MUFFLER - 751-0464

ENGINE PULLEY - 756-0522

* et - - IR B
— i . - — =T -




CODE: R-235

SUBJECT: THROTTLE LIMITER FOR
EEC COUNTRIES

This tractor has been modified to comply with EEC Directive 538. It comes with the following special parts which are different
than those shown in the Owner's Guide:

Description Part Number
Throttle Limiter: Throttle Limiter
Piate 751-0563 Plate 751-0563
Screw #10-32 x .62" Lg. 710-1234 |
Lock Washer 736-0722 % 0
Flat Washer 218" 1.D. x .6 O.D 736-0931
Muftler: ]-E —= —J
11 H.P. and 12 H.P. 751-0464 ,i&
Mounting Screw 710-1 234/

After an initial run-in period, the engine speed may need to be adjusted to compensate for alterations that take place during
the run-in period. To comply with EEC Directive 538, the maximum allowable engine speed is 2800 pm.

Engine speed may be adjusted as follows (see illustration below):
1. Locate throttle limiter on engine end of throttle cable.
2. Loosen mounting screw.
3. Slide plate forward to decrease engine speed or backward to increase engine speed.
4. Tighten screw. '

Should you take up residence outside EEC, you may increase the throttle setting of your tractor as shown above to restore
full design performance.

Ce tracteur a été modifié pour étre conforme 2 1a directive 538 de la CEE. Les piéces suivantes sont différentes de celles mentionnées dans
le manuel:

Description ~ Référence
limiteur de gaz: A
plaque 751-0563
vis 710-1234
rondelle 736-0722 ] o -
rondelle 736-0931

pot d“échappement: 751-0464 m%{
B

Apres une courte période de rodage il faudra peut-étre régler de novueau le régime moteur pour compenser les modifications se produisant
pendant le rodage. Pour se conformer 2 la directive No. 538 de la CEE le régime moteur maximal admissible ext 2800 rpm (Ym).

Vous pouvez régler la vitesse comme suite:
1. Localisez le limiteur de gaz du cdté moteur du cdble de gaz (re.fA).
2. Dévisser la vis de fixation (ref B).
3. Faites glisser le support vers l'avant pour diminuer la vitesse, vers l'arri¢re pour 1’augmenter.
4. Reservez lavis (ref B),

Si vous déménagez pour habiters hors de la CEE, vous pouvez augmenter la réglage de gaz de votre autoportée en agissent sur la vis de
réglage d"acceleration et ainsi redonner 2 votre autoportée toute la puissance avec laquelle elle a €t concue.

FORM NO. 770-6572G




SUPPLEMENT SHEET

THE PART NUMBERS LISTFD BELOW MUST BFE USED WHEN ORDERING PARTS FOR YOUR MOWER.
THOSE IN YOUR MANUAL ARE DIFFERENT THAN THOSE USED ON YOUR UNIT.

SEE PAGES 2 & 3 . THE FOLLOWING REFERFENCES ARE USED ON YOUR UNIT.
REF. NO. 25 - ORDER PART NO. 14608
REF. NO. 24 - ORDER PART NO. 741-0225

REF. NO. 65 - ORDER PART NO. 731-1134




